

T E S T C E R T I F I C A T E

PT-18-04-04-04

- Product:** PVC flooring "LIBERTY ORIGINAL 55 ACOUSTIC"
- Producer:** UDIREV Société par Actions Simplifiée immatriculée
Zone Industrielle Du Coudray
8 Rue Nicolas Copernic
93600 Aulnay Sous Bois
FRANCE
- Order:** Testing the improvement of the impact noise insulation
according to DIN EN ISO 10140-3
- Test results:** Evaluated impact noise reduction ΔL_w , linear impact noise reduction ΔL_{lin} ,
spectrum value for the impact noise reduction of the test specimen $C_{I\Delta}$,
spectrum value for the basic ceiling with the test specimen C_{Ir}
(according to DIN EN ISO 10140-3 and 717-2)

ΔL_w ([\mathcal{A}L_w]=dB)	ΔL_{lin} ([\mathcal{A}L_{lin}]=dB)	$C_{I\Delta}$ ([\mathcal{C}_{I\Delta}]=dB)	C_{Ir} ([\mathcal{C}_{Ir}]=dB)
19	8	-11	0

Test report: 2617295 dated 14 December, 2017

Dresden, 04 April, 2018



Head of laboratory




Engineer in charge